



Fen Ben PREVENTION protocol

- 222 mg of Fenbendazole in smoothie or yogurt. Needs to be taken with some fat.
- Work up to 8,000 mg of Vitamin C a day in divided doses meaning no more than 2,000 mg at a time to avoid hitting bowel tolerance. Can mix in just about anything, coffee, tea, orange juice, etc.
- 2 tablets of Curcumin
- 1 10,000 IU vitamin D3/K2 daily
- 8 ml diluted in 100-200 ml water of Chlorine Dioxide Solution.
 - Must wait 1 hour to take after eating
 - Must not eat or take any supplements for 2 hours after you take it.
 - Best if taken right before bedtime

This protocol is taken 3 days on and 4 days off for 10 weeks, then nothing for 10 weeks, then repeat.



Fen Ben PREVENTION protocol

- 222 mg of Fenbendazole in smoothie or yogurt. Needs to be taken with some fat.
- Work up to 8,000 mg of Vitamin C a day in divided doses meaning no more than 2,000 mg at a time to avoid hitting bowel tolerance. Can mix in just about anything, coffee, tea, orange juice, etc.
- 2 tablets of Curcumin
- 1 10,000 IU vitamin D3/K2 daily
- 8 ml diluted in 100-200 ml water of Chlorine Dioxide Solution.
 - Must wait 1 hour to take after eating
 - Must not eat or take any supplements for 2 hours after you take it.
 - Best if taken right before bedtime

This protocol is taken 3 days on and 4 days off for 10 weeks, then nothing for 10 weeks, then repeat.